
 

SRN-DDR-043: WINEP  
Nutrients Phosphorus (P) 
and Nitrogen (N) Schemes  
Enhancement Cost Evidence 
Case 
 

 

28th August 2024 

Version 1.0 
 

 

 

 

 

 

 

 



SRN-DDR-043:  WINEP - Nutrients Phosphorus (P) and Nitrogen (N) Schemes 

Enhancement Cost Evidence Case 

  

 
 

 
2 

 

Contents 

1. Introduction 3 

2. Issue 4 

2.1 Nitrogen removal 4 

2.2 Phosphorus removal 4 

3. Our response 5 

4. Supporting Evidence 5 

4.1 Nitrogen removal 5 

4.2 Best option for customers 7 

4.3  Robust and efficient costs 23 

4.4. Phosphorus removal 28 

4.5 Subsequent impact on other costs and cost drivers 34 

4.6  Assessment of Ofwat’s approach to setting cost allowances for P removal 38 
[...]
alongside P 
removal needs 

Not feasible – 
no existing N 
permit 

Not feasible 
(too large) 

  £27,928k  

Milford Road Pennington 
WTW (N removal) 

N/A 

Taken forward 
as preferred 
option. 
(Stretch 
permit) 

Not feasible 
(too large) 

N/A N/A N/A 

Part of Solent 
catchment 
permitting 
approach 



SRN-DDR-043:  WINEP - Nutrients Phosphorus (P) and Nitrogen (N) Schemes 

Enhancement Cost Evidence Case 

  

 
 

 
21 

 

(Additional 
biological 
treatment 
capacity and) 
new 
denitrifying 
tertiary filter 

Optimisation 
of site 

Pump away 

Expansion of 
the existing 
tertiary filter 
and 
converting it 
for 
denitrification.  

Convert to 
denitrifying 
ASP with 
methanol 
dosing 

Expanding/ 
converting 
ASP to 
Denitrify, 
Chemical 
Dosing for P 
removal and 
New TSR 

Permit 
trading/ other 

Millbrook WTW (N removal) N/A 

Taken forward 
as preferred 
option. 
(Stretch 
permit) 

Not feasible 
(too large) 

N/A N/A N/A 

Part of Solent 
catchment 
permitting 
approach 

Morestead Road Winchester 
WTW (N and P removal) 

Screened out 
through 
qualitative 
assessment as 
high cost 

Not feasible – 
no existing N 
permit 

Not feasible 
(too large) 

  £30,674k 

Part of Solent 
catchment 
permitting 
approach 

Overton WTW (N removal) £9,654k 
Not feasible – 
no existing N 
permit 

Not feasible 
(too large) 

 

Screened out 
through 
qualitative 
assessment as 
high cost 

 

Part of Solent 
catchment 
permitting 
approach 

Portswood WTW (N removal) 

Screened out 
through 
qualitative 
assessment as 
no room on site 
or nearby 

Not feasible – 
no existing N 
permit 

Not feasible 
(too large) 

  £67,540k 

Part of Solent 
catchment 
permitting 
approach 



SRN-DDR-043:  WINEP - Nutrients Phosphorus (P) and Nitrogen (N) Schemes 

Enhancement Cost Evidence Case 

  

 
 

 
22 

 

(Additional 
biological 
treatment 
capacity and) 
new 
denitrifying 
tertiary filter 

Optimisation 
of site 

Pump away 

Expansion of 
the existing 
tertiary filter 
and 
converting it 
for 
denitrification.  

Convert to 
denitrifying 
ASP with 
methanol 
dosing 

Expanding/ 
converting 
ASP to 
Denitrify, 
Chemical 
Dosing for P 
removal and 
New TSR 

Permit 
trading/ other 

Romsey WTW (N removal) 

Screened out 
through 
qualitative 
assessment  

Not feasible – 
no existing N 
permit 

Not feasible 
(too large) 

Screened out 
through 
qualitative 
assessment 

 £12,696k 

Part of Solent 
catchment 
permitting 
approach 

Sellindge WTW (N removal) £13,315k 
Not feasible – 
no existing N 
permit 

Screened out 
through 
qualitative 
assessment  

    

Slowhill Copse Marchwood 
WTW (N removal) 

 
Not feasible – 
no existing N 
permit 

Not feasible 
(too large) 

   

Part of Solent 
catchment 
permitting 
approach 

Summer Lane Pagham WTW 
(N and P removal) 

N/A 

Taken forward 
as preferred 
option. (No 
change to 
permit level) 

Not feasible 
(too large) 

N/A N/A N/A  

Westbere WTW (N removal)  

Denitrifying 
sand filter: 
£14,907k 

MBBR: 
£15,161k 

Not feasible – 
no existing N 
permit 

Screened out 
through 
qualitative 
assessment  

   

Part of Solent 
catchment 
permitting 
approach 

 



DD Response - WINEP Treatment works 

 
 

 
23 

4.3 Additional evidence in response to Ofwat’s deep dive of our 
N removal proposals: Robust and efficient costs 

Many of the assets we propose to install to meet N removal requirements are similar in scope to those 

required for P removal or sanitary parameter tightening, such as additional biological capacity to ensure full 

nitrification and tertiary solids removal. In addition, a number of our sites with N removal requirements also 

have P removal requirements. With our revised P removal costs being demonstrably efficient according to 

Ofwat’s draft determination enhancement modelling approach, we consider this provides some 

consequential evidence that our N removal costs are also efficient.  

 

However, we carried out benchmarking to assure ourselves that our costs are efficient by comparing our 

costs to those of others in the sector. 

 

The specific assets we use only for N removal and for no other driver relate to methanol dosing. Methanol is 

a more difficult chemical to handle and store than ferric sulphate used for P removal because it requires 

explosion proofing installation and protection against static build up during transfer, for example through 

earthing tanks and equipment.  

 

Methanol dosing is not commonly applied at wastewater treatment works. According to Defra’s data, of the 

9,000 wastewater treatment works in the UK, there are 35 of them with total N permits reported against the 

Urban Wastewater Treatment Regulations. We operate 10 of them, 19 are operated by Anglian Water, 4 by 

South West Water, 1 by Wessex Water, and 1 by Severn Trent Water.2 This indicates that we are one of few 

companies experienced in delivering nitrogen removal schemes.   

 

Where nitrogen limits apply, the Urban Wastewater Regulations require treatment works sized between 

10,000 and 100,000 population equivalent to meet a 15mg/l total Nitrogen standard, and sites greater than 

100,000 population equivalent to meet a 10 mg/l total N standard. At least 7 of our sites have total N permit 

levels at or below 10mg/l meaning we have experience in meeting the newly defined TAL levels, which 

typically require methanol dosing.  

 

This all illustrates why benchmarking of nitrogen removal-specific solutions is not as easy to do as for other 

assets due to the limited installation experience. In addition, methanol dosing is not always required to meet 

an Urban Wastewater 15mg/l permit level. However, we have found it necessary for reliably meeting TAL 

permit levels. All our AMP8 installations are to meet 10mg/l permit levels or below. Comparative 

benchmarking data for methanol dosing equipment is therefore particularly sparse. 

 

 

 

 

 

 

 
 
 
 
 
 
2 See Defra’s website for 2022 data: https://s3.eu-west-
1.amazonaws.com/data.defra.gov.uk/Urban+Waste+Water+Treatment+Directive/Article15_13Dec2022.ods 
 

https://s3.eu-west-1.amazonaws.com/data.defra.gov.uk/Urban+Waste+Water+Treatment+Directive/Article15_13Dec2022.ods
https://s3.eu-west-1.amazonaws.com/data.defra.gov.uk/Urban+Waste+Water+Treatment+Directive/Article15_13Dec2022.ods


DD Response - WINEP Treatment works 

 
 

 
24 

Benchmarking approach 

We explained our costing approach in the technical annex, SRN15 that we provided as part of our business 

plan. There we explain, “[Cost capture] is managed and maintained by a dedicated Cost Intelligence Team 

(CIT) formed of cost estimators and data modellers. They ensure our cost tools align with our historical 

experience of delivery. To challenge the efficiency of our costs we compare these cost models to 

benchmarks sourced by our CIT team and adjust where we deem necessary to ensure our models reflect 

efficient delivery.” (SRN15, p.18) 

 

“Our AMP8 plan means we will be delivering work which we have not delivered at a similar scale before. It 

has therefore been necessary to collect and model wider industry (non-SWS) sources of data to form our 

cost models; either to blend with our existing data where it may be scarce or to form new models where we 

do not have any data. This process is managed by our CIT, supported by engineering consultancy Mott 

MacDonald. Mott MacDonald have access to a wide array of data from the wider UK water sector as well as 

other sectors and international projects. However, wherever possible, we have prioritised use of our own 

data in-line with recognised good practice and relied upon external data as benchmarks to assure costs 

represent efficient delivery.” (SRN15, page 21). 

 

Level 1 Benchmarking 

We have carried out benchmarking to assess our costs against others in the sector. Our provider developed 

a tool to help optioneering using cost curves to generate high level costs for the schemes. To determine an 

appropriate benchmark, the tool cost curves were sourced to examine their design level and inclusions and 

exclusions. Cost element definitions were aligned to those from comparable water companies to gain an 

industry standard benchmark. See below for the detail of the number of independent sources used to 

benchmark our costs against. 

 

We analysed the cost curves to determine their applicability across a reasonable range of sizes and costs 

representing our investment programmes for P removal, N removal and growth. The high-level 

benchmarking is deemed a reliable representation of the programme. However, scheme-specific analysis 

allowed us to pin-point any schemes which required further investigation or development to L2 costing. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



DD Response - WINEP Treatment works 

 
 

 
25 

Table 4-6:  Number of Sources in L1 Benchmark 

Asset Number of Benchmark 

Sources 

Wet Well Pumping Station 2 

Methanol Dosing 3 

Alkalinity Dosing 3 

Moving Bed Sand Filter 2 

Moving Bed Biofilm Reactor 2 

Nitrifying Submerged Aerated Filter 2 

Deep Bed Filter 4 

Aeration Plant 2 

Activated Sludge Plant 2 

Trickling Filter 2 

Ferric Dosing – Front End 3 

Ferric Dosing – Back End 3 

Primary Settlement Tank 3 

Final Settlement Tank 1 

Inlet Works 3 

Sludge Holding Tank 2 

Storm Tank 3 

Humus Tank 2 

 
 

Level 2 Benchmarking 

To support our response to the draft determination we commissioned level 2 benchmarking, particularly 

where we had produced level 2 costings which have adjusted our submitted costs from those in the February 

data tables. This is more granular than the Level 1 approach and uses industry curves and rates to generate 

a comparable cost based on the same design inputs e.g., tank sizes. The scope cost curves are typically at 

equipment and asset level, and align to an increased scope definition, we would expect from a level 2 

design. 

  

Benchmarking results 

Benchmarking results 

We provide the full level 2 benchmarking report as an appendix to this document. 

 

Our initial level 1 benchmarking across asset types used in P and N removal showed our costs to be on 

average 8.1% above the benchmark. This led us to carefully review our costs and carry out more detailed 

scoping and bottom up costing for the most costly schemes. The level 2 results which benchmarked five of 

our largest sites against similar scope from up to five UK water companies show the overall variation 

between our estimated total net direct costs and the total benchmark equivalent was 1%, with our costs 

being lower than the benchmark. The coverage of the benchmarking was no less than 82% in all projects 

apart from the Portswood project, which has some specific and atypical characteristics due to the 

constrained nature of the site. This high coverage adds weight to the results and robustness of the Level 2 

benchmark study. However, as set out above, few companies have experience of installing nitrogen removal 

processes, and of those even fewer installations have needed to install methanol dosing and its associated 

real time control as part of that process, so the benchmarks available for methanol dosing equipment are 

extremely limited. 

 

 



DD Response - WINEP Treatment works 

 
 

 
26 

The conclusions of the Level 2 benchmarking report state the following: 

 

“The primary purpose of this study is to bolster confidence in the PR24 N&P-Removal programme. 

To achieve this Mott MacDonald’s CIT team completed a level 2 benchmarking study on the five 

project estimates which constitute part of the N-Removal programme. The study has achieved 

overall 82% coverage, and the total variance is -1%. The total variance means that SWS total 

benchmarked scope is 1% lower than the total benchmark cost.  

 

The projects with the greatest variances are Ashlett Creek. The former is driven by the SBR cost 

item, specifically SWS’s estimated cost is 45.1% lower than Mott MacDonald’s benchmark cost.  

 

Only one comparable source was available for the costed item ‘Methanol Dosing’, that highlights the 

difficulty to cost this item.” 

 

Responding to the benchmarking results 

Ahead of the submission our business plan and in response to the level 1 benchmarking results we 

challenged our costs prior to submission of our business plan. In particular we challenged our overhead 

multipliers and checked them through further benchmarking. Again, we set this out in our costing technical 

annex provided with our business plan in October 2023, SRN15. In it we explain, “Benchmarking our non-

infrastructure aggregate multiplier of 216% indicates that our enhancement costs are efficient because it is 

the lowest of the 4 comparators. The aggregate multiplier compounds non-infrastructure Indirect Costs, Risk 

and Corporate Overhead multipliers to provide one value that is indicative of the entire uplift that has been 

applied to Direct Costs within the full plan”.  

 

We are showing the comparison of the multipliers which demonstrates we have put efficient costs in our 

business plan using a chart extracted from our business plan document below. 

 

 

 

 

 

 



DD Response - WINEP Treatment works 

 
 

 
27 

Efficient scope of N removal investment 

 

An important point to note and as explained in more detail below, our draft determination representation 

assumes an efficient scope of N removal investment. Defra has designated the Solent catchment as a 

catchment permitting area. Our draft determination response takes into account our catchment permitting 

approach where we commit to operate some treatment works at stretch permits below TAL and thereby 

avoid investing at nine treatment works in the Solent catchment. This has reduced the costs to customers by 

£68.6 million. We show in Table 4-7 the impact of our catchment permitting proposal by comparing the costs 

of carrying out the standard upgrade duty compared with our catchment permitting proposal in the sub-

catchments where we propose to apply the catchment permitting solution. (For clarity, please note this table 

does not list all our N removal investments or the full requirements for meeting the Nutrient Neutrality cost 

driver.) There are additional operating costs for increased methanol dosing at the sites where we are 

proposing stretch permit levels below TAL. 

 

Table 4-7: Totex savings from Nutrient Neutrality catchment permitting proposals 

Site 

N permit 

level under 

standard 

upgrade 

requirements 

(TAL), mg/l 

AMP8 totex for 

standard 

upgrade to TAL, 

£m 

N (stretch) 

permit level 

under catchment 

permitting 

approach mg/l 

AMP8 totex for 

catchment 

permitting 

approach, £m 

Ashlett Creek Fawley 

WTW 
10 17.0 9 17.0 

Barton Stacey WTW 10 8.2 N/A 0 

Bishops Waltham WTW 10 9.3 15 (current level) 0 

Brockenhurst WTW 10 6.4 N/A 0 

Budds Farm WTW 9.7 0 9.3 0.02 

Chickenhall Eastleigh 

WTW 
10 9.7 9 9.7 

East Grimstead WTW 10 8 N/A 0 

Flexford Lane Sway WTW 10 7.7 9 7.7 

Fullerton WTW 10 6.7 9 6.7 

Harestock WTW 10 7.0 10 7.0 

Ivy Down Lane Oakley 

WTW 
10 9.3 N/A 0 

Kings Somborne WTW 10 7.6 10 7.6 

Ludgersgall WTW 10 9.4 N/A 0 

Lyndhurst WTW 10 9 9 9.02 

Millbrook WTW  10 0 9 0.01 

Morestead Road 

Winchester WTW 
10 11.2 10 11.2 

New Alresford WTW 10 4.7 N/A 0 

Overton WTW 10 8.8 10 8.8 

Peel Common WTW 9 0 9 0 



DD Response - WINEP Treatment works 

 
 

 
28 

Pennington WTW 9.5 0 9 0 

Portswood WTW 10 43.5 9 43.6 

Romsey WTW 10 6.1 10 6.1 

Slowhill Copse Marchwood 

WTW 
10 14.8 10 14.8 

West Wellow WTW 10 5.4 N/A 0 

Whitchurch WTW 10 6.8 10 6.8 

Wickham WTW 10 7.9 N/A 0 

Woolston WTW 10 12.1 10 12.1 

TOTAL  236.6  167.9 

 

 

4.4. Phosphorus removal 

Changes in scope 

Our February 2024 submission in response to query OFW-OBQ-SRN-205 of a set of PR24 data tables took 

account of all P removal requirements on the WINEP with regulatory completion dates between 01/04/2025 